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In order to improve visibility to the rear of the truck, a new kit has been developed which adds a mirror to 
the left hand rail.  The contents of the new kit (XK0289) are listed below in Table 1.  Figure 1 illustrates 
the placement of the new mirror.

Note:  Locate mirror on handrail to suit operator.

SUBJECT: ADDITIONAL MIRROR ASSEMBLY, L.H.

PURPOSE: To provide additional visibility to the rear of truck, when traveling in reverse.

APPLICATION: Komatsu Mechanical Drive Dump Trucks:
     330M:  A10190 - A10223, A10225 - A10227, A10231, A10232;
     HD785-5LC:  A10144, A10224, A10228 and up

FAILURE CODE: 5551Z9

DESCRIPTION: Mirror Assembly Kit, L.H. (XK0289)

Table 1.  Mirror Assembly Kit L.H. (XK0289)

Part Number Description Qty. Remarks

EK9679 Mirror Kit Installation Drawing 1

561-54-X7420 Mirror Assembly 1 All parts listed below are included 
in Mirror Assembly 561-54-X7420

      581-06-16420 Back Mirror 1

      566-54-41650 Plate 2

      561-54-67151 Stay 1

      561-54-67140 Cover 1

      072-83-23442 Clip 2

      016-43-31645 Washer 2 M16

      016-43-31032 Washer 6 M10

      015-97-01009 Nut 4 M10-1.50

      015-80-11613 Nut 1 M16-2.00

      010-10-81020 Bolt 2 M10-1.50 x 20
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FIGURE 1.  MIRROR KIT INSTALLATION

1.  Back Mirror (58106-16420)
2.  Plate (56654-41650)
3.  Stay (56154-67151)
4.  Cover (56154-67140)
5.  Clip (07283-23442)

  6. Washer (01643-31645)
  7. Washer (01643-31032)
  8.  Nut (01597-01009)
  9.  Nut (01580-11613)
10.  Bolt (01010-81020)
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